
20K									            December 2009

Surface 10-Pin Ball Ramp 

	 Index		
	 No.	 Part No.		  Description

	 1.	 3-400782-000		  Ramp Weldment Assembly	
	 2.	 11-052570-000		  Flat Head Screw (M4 x 14 mm)		
	 3.	 53-400835-000		  Curved Stainless Trim
	 4.	 53-400837-001		  Track Rubber 
	 5.	 53-400862-000		  Decorative Side L.H.
	 6.	 53-400720-100		  Crown Hood Logo
	 7.	 53-400806-000		  Plate
	 8.	 11-082688-021		  Phillipps Pan Head Screw (#10 x 3/4”)
	 9.	 53-400895-000		  Filler Strip
	 10.	 11-081201-000		  Robertson Screw (#10 x 1-1/2”)
	 11.	 11-051066-001		  Hex Head Cap Screw
	 12.	 11-051770-001		  Lock Washer	
	 13.	 53-400863-000		  Decorative Side L.H.
	 14.	 53-400786-000		  Access Panel
	 15.	 11-054814-009		  Button Head Cap Screw (M8 x 16 mm)
	 16.	 53-400848-000		  Lens Tel -E-Foul
	 17.	 11-052021-001		  Flat Washer
	 18.	 11-051741-001		  Locknut (M4)
	 19.	 53-400774-000		  Ramp Surface Return - Assembly
	 20.	 53-400836-000		  Bottom Plate
	 21.	 11-081204-000		  Robertson Screw (#10 x 2-1/2)
	 22.	 11-081201-000		  Robertson Screw (#10 x 1-1/2)

               September 2023	             September 2023



December 2009 											         21K	

Surface 10-Pin Ball Ramp

56

7

4

2

13

6

14

1

3
8

9

7

8
910

10

11
12

15

16

17

1811
12

18

17

12

11

11

19

22

21

20

               September 2023	             September 2023



22K									            December 2009

Surface 10-Pin Rocker

	 Index	
	 No.	 Part No.		  Description

	 1.	 53-400844-000		  Assembly, Rocker (includesIndex Nos. 2 thru 17) 
	 2.	 53-400891-000		  Rocker Washer - Neoprene
	 3.	 53-400845-000		  Rocker Roller
	 4.	 53-400890-000		  Rocker Wheel
	 5.	 11-054824-000		  Butto Head Screw
	 6.	 53-400749-000		  Rocker, Side Plate
	 7.	 53-400753-000		  Shock, Pin
	 8.	 53-400847-000		  Foam Rocker
	 9.	 11-053101-001		  Set Screw
	 10.	 11-053624-001		  Stop Ring
	 11.	 11-440025-000		  Bearing
	 12.	 53-400811-000		  Pin
	 13.	 99-217171-009		  Shock
	 14.	 99-040151-004		  Connector
	 15.	 11-051706-001		  Hex Nut
	 16.	 53-400750-000		  Rocker Side Plate, L.H.
	 17.	 53-400751-000		  Rocker Side Plate. R.H.		
	 18.	 11-051744-001		  Locknut
	 19.	 11-051010-001		  Hex Head Cap Screw (M8 x 20 mm)
	 20.	 11-051547-009		  Socket Head Cap Screw (M8 x 50 mm)
	 21.	 53-400883-000		  Rocker Trim
	 22.	 53-400851-000		  Rocker Track
	 23.	 53-400882-000		  Rocker Trim Plate
	 24.	 11-052940-000		  Screw Socket Flat Head (M8 x 70 mm)

	

	
				  

               September 2023	             September 2023



December 2009 											         23K	

Surface 10-Pin Rocker

1

2

34

5

6 7
2

5

6
8

5

9
10

11

12

5

910

12

13

14

15

9
10

10 9

16

17
5

5

18

18

19

20

21

22

23

24 20

18

21

22

23
24

18

1

               September 2023	             September 2023



24K									            December 2009

Surface 10-Pin Ball Rack

	 Index		
	 No.	 Part No.		  Description

	 1.	 53-400771-000		  Assembly, Rack, Surface - Does not include Fan or 		
Hose

	 2.	 53-400838-000		  Assembly, Rack W/Rubber (containes Index Nos. 2 		
thru 12)

	 3.	 53-400840-000		  Pan Surface
	 4.	 11-052570-000		  Screw Flat Head(M4 x 14) Flat Head 
	 5.	 53-400837-002		  Rubber Track	
	 6.	 53-400923-000		  Surface Rack Long, L.H
	 7.	 53-400922-000		  Surface Rack Long, R.H.
	 8.	 11-052651-000		  Carriage Bolt, (M8 x 20 mm)
	 9.	 11-055451-000		  Flange Locknut (M8)
	 10.	 53-400839-000		  Frame
	 11.	 53-400843-000		  Leg Mount Plate
	 12.	 53-400067-000		  “NO HANDS” Decal	
			 

               September 2023	             September 2023



December 2009 											         25K	

Surface 10-Pin Ball Rack

2

3

4

5

7

6

9

10

11

8

1

8

9

9

912

               September 2023	             September 2023



26K									            December 2009

Surface 10-Pin Air Dryer

	 Index		
	 No.	 Part No.		  Description

	 1.	 53-400764-000		  Assembly, End
	 2.	 53-400762-000		  End Cover
	 3.	 53-400743-000		  Reset Switch, Bracket
	 4.	 11-185621-000		  Spacer
	 5.	 11-185205-000		  Stand-Off
	 6.	 11-051741-001		  Locknut (M4)
	 7.	 11-192580-000		  Washer
	 8.	 53-400494-000		  Reset Switch, Cap
	 9.	 53-400070-000		  Spring
	 10.	 53-400742-000		  Assembly, Reset Switch
	 11.	 53-400745-000		  Hose Plenum
	 12.	 53-400792-000		  Outer Panel, End, R.H
	 13.	 53-400793-000		  Outer Panel, End, L.H
	 14.	 11-051066-001		  Hex Head Cap Screw (M8 x 18 mm)
	 15.	 11-051770-001		  Lockwasher (M8)
	 16.	 11-082591-001		  Screw Pan Head Tapping (12-14 x 3”)
	 17.	 11-051010-001		  Hex Head Cap Screw (M8 x 20 mm)
	 18.	 11-001196-001		  Hex Head Cap Screw (1/4-20 x 3”)
	 19.	 11-603106-000		  Wire Tie
	 20.	 53-400892-000		  Fan Hose
	 21.	 53-400822-000		  Spacer Plate
	 22.	 53-400722-000		  Assembly, Leg
	 23.	 53-400503-020		  Button Head Cap Screw (3/8 x 16 x 2.25”)
	 24.	 11-095011-000		  Insert Wood (3/8 x 1.181”)
	 25.	 11-010809-000		  Hex Slot Washer Head Cap Screw (1/4-20 x 3/4”)
	 26.	 11-195014-001		  Lockwasher
	 27.	 53-400755-000		  Fan Mounting Bracket
	 28.	 53-100278-000		  Assembly, Hand Dryer Motor and Blower
	 29.	 53-400854-000		  Fan Mounting Plate
	 30.	 11-052652-000		  Carriage Bolt (M8 x 40 mm)
	 31.	 11-055451-000		  Flange Nut (M8)

               September 2023	             September 2023



December 2009 											         27K	

Surface 10-Pin Air Dryer

1

2

3

45

6

8

9

10

11

7

12

13

6

14 15
14

15

16

17

18
15

15
14

19

20
21

22

23

2419

25
26

27

28

29

30

31

               September 2023	             September 2023


